

CERTIFICATE OF ANALYSIS

SPECIFICATIONS

PES YARN	1.350dtex/192f High tenacity regular shrinkage
LINEAR BREAKING STRENGTH	1.350 daN
STRAP WIDTH	49 mm
UNIT WEIGHT	26 gr/mt
WEAVE TYPE	2 by 2 Twill
PRINT	No
COLOUR	White

MEASUREMENTS

	UNIT	REQUIRED	TOLERANCE	MEASURED (AVG)	RESULT
STRAP WIDTH	mm	49	± 1	49,5	OK
STRAP WEIGHT	gr/mt	26	± 2	26,0	OK

PERFORMANCE TEST

	UNIT	REQUIRED	TOLERANCE	MEASURE 1	MEASURE 2	MEASURE 3	AVERAGE	RESULT
TENSILE STRENGTH TEST	daN	1.350	min	1.426	1.399	1.415	1.413	OK
ELONGATION AT 450 daN	%	5	max	4,0	4,0	5,0	4,3	OK
ELONGATION AT BREAK (1.350daN)	%	15	max	10,0	11,0	12,0	11,0	OK

EXPLANATION: Measurement results given are the average of 3 samples